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REPAIR PARTS FOR MODEL 45-0264 - ROW CROP CULTIVATOR

REPAIR PARTS LIST FOR MODEL 45-0264 - ROW CROP CULTIVATOR

REF. PART   QTY. DESCRIPTION
NO. NO.

1 63656 1 Hitch Ass'y.
2 46848 2 Frame Tube
3 24223 2 Frame Brace (End)
4 24224 2 Frame Brace (Middle)
5 43022 7 Cultivator Tang
6 24238 2 Depth Gauge Bar
7 43432 17 Hex Bolt, 3/8-16 x 2-1/2" Lg.
8 43015 35 Hex Nut, 3/8-16 Thread
9 43003 35 Lock Washer, 3/8"
10 46853 9 U-Bolt, 3/8-16 Thread
11 43070 17 Flat Washer, 3/8" Std. Wrt.

47054 1 Owners Manual
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